
 

 

 

The Township of North Glengarry 

Alexandria Drinking Water System 

2019 Annual and Summary Report 

In compliance with O. Reg 170/03, section 11 and O. Reg 170/03 schedule 22 

 

Contents 

Section 1: Introduction 

Section 2: System Description 

Section 3: Process and Equipment Description  

Section 4: Flow Summary 

Section 5: Sampling and Laboratory Analysis Summary 

Section 6: Significant Expenses Incurred  

Section 7: Compliance with Licenses, Permits, Approvals and Orders 

Section 8: Non-Compliance with Licenses, Permits, Approvals and Orders 

Section 9: Township of North Glengarry Endorsement of Summary 

Section 10: Contacts  

Appendix A: 2019 Alexandria Treated Flows 

Appendix B: 2019 Alexandria Maximum Instantaneous Flows 

Appendix C: Comparison of Average and Maximum Monthly Flow Rates for Alexandria 

Treatment Facility 

Appendix D: Compliance Status Report 

 



 

Page 2 of 14 
 

Section 1: Introduction 

This report is an annual summary of water quantity, quality system information, system operations and major 

expenditures for the Alexandria Water Treatment plant and distribution system during the reporting period of 

January 1, 2019 to December 31, 2019.  It was prepared in accordance with section 11 and schedule 22 of the 

of Ontario’s Drinking Water Systems Regulation O. Regulation 170/03.  

Section 2: System Description 

The Alexandria Water Treatment Plant is located on Gernish St West within the town of Alexandria.  This 

system uses surface water, from the Mill Pond, as its source to supply the residents with treated water and 

has a rated capacity of 8014m3/day.  It is categorized as a large municipal residential drinking water system. 

Section 3: Process and Equipment Description  

Raw Water Intake 

Located in Mill Pond, approximately 425m southwest of the water treatment plant, the intake is comprised 

of a precast concrete pipe,1.5m diameter and 760mm high, placed on top of a concrete slab housed in a 

2.4m by 2.4m timber crib with screening.   

A 350mm concrete pipe runs from the intake, east through the Island Park to Park Avenue, then north up 

Park Avenue before turning east into the water plant, where it enters the low lift chamber. 

The flows from Mill Pond to the water plant are based on gravity, and therefore are heavily influenced by 

water depth in the Mill Pond.  In the event levels begin to reduce the Township will communicate with the 

Raisin River Conservation Authority to ensure levels will be sufficient to supply the raw water demands, 

which can be achieved through river damming system in place. 

Low Lift Chamber/Raw Water Well 

The chamber/well is 4.7m by 1.5m by 4.0m and located in the southwest corner of the water treatment 

plant.  There are two course screens, openings approximately 6.45m2, located between the raw well entry 

and the low lift chamber to provide a coarse screening prior to pumping.   

The low lift pumps consist of two 14.9kW vertical turbine pumps, rated at 6,200m3/day at 14.6m total 

dynamic head (TDH).  Each pump is equipped with auto, manual and stop capability through the SCADA 

control system and at the electrical panel.  A flow meter and electric valve are used to control flows from 

the pumps, the valve will modulate based on flocculation tank levels.  At any time if the flows are near the 

Permit to Take Water (PTTW) restrictions, the valve can be manually operated to ensure the levels are not 

exceeded.   

Chemicals added to the raw well include activated carbon and potassium permanganate.  The activated 

carbon is typically added during warmer water temperatures to aid taste and odour treatment.  The 

potassium permanganate is typically added during colder water temperatures and aids to oxidize 

manganese, which generally only begins to increase after ice cover of the Mill Pond. 

 

Coagulation/Flocculation/Sedimentation 

A coagulant and polymer feed systems are in place at the water treatment plant, with the coagulant feed 

entering just prior to an in-line mixer after the low lift pumps.  The polymer feed is located just prior to the 

inlet for the first flocculation tank. All flows after the first flocculation tank are based on gravity. 

After chemical addition water enters 2 flocculation chambers operated in series, each measuring 2.6m by 

4.6m, and each chamber is equipped with a 0.37kW, 5 rpm agitator for slow and gentle mixing. A depth 



 

Page 3 of 14 
 

measurement is taken at the end of the second flocculation tank and this measurement is used to control 

the flows from the low lift pumps. 

After chemical addition and flocculation, the water is directed into a conduit channel directing water to the 

sediment tanks. 

The sediment tanks are compromised of 4 concrete tanks, operated in parallel and each measuring 11.7m 

by 3.6m by 4.9m.  Each tank is baffled by a 4.7m by 2.7m wall located roughly 5.6m from the inlet and on 

the far side of the wall, tube settlers with a cross sectional area of 3.6m by 6.1m, are used to aid in the 

settling process.  On the bottom of each tank contains sludge hoppers and drainpipes.  The program is run 

through the SCADA system and sludge is removed based on amount of water treated and this can be 

adjusted as required.     

Filtration 

The filtration system consists of four filters measuring 3.9m by 2.9m by 2.8m, which operate in parallel.  

Each filter has the capability of filtering a maximum flow of 2003m2/day; has a surface area of 11.3m2; is a 

mixed media, GAC and sand or anthracite and sand; contains a surface wash system; and is completed by 

an underdrain system.  The filter is also equipped with loss or head monitoring and turbidity monitoring, 

both of which is used in determining when the filter is to be cleaned. 

The backwash system is comprised of 2 pumps, a duty and standby, and all associated piping and valves.  

The duty pump is rated at 114L/sec at 9.2m TDH, where the standby is rates at 120L/sec at 10.2 TDH.  All 

effluent water is directed to the sludge holding tank, where the supernatant is directed to the sanitary 

sewer.     

Disinfection 

The disinfection system uses chlorine gas, which is injected into the header pipe prior to entering the 

clearwell.  The clearwell is divided into 2 wells (east and west) and each well contains and smaller cell 

within them, labelled 1-4.  The wells are interconnected by valves through piping or sluice gate opening.  

Influent water enters clearwell 4 and travels towards clearwell 1 before being discharged to the distribution, 

which allows for the appropriate contact time required.   

The actual chlorination system consists of three chlorinators, each having the capacity of 22.7kg/day, and 

are equipped with two vacuum regulators and four chlorine cylinders at use at any one time.   

A chloramination system was commissioned on December 20, 2011.  As the water leaves the plant, it is 

dosed with ammonia to create combined chlorine residuals.  This enables a longer lasting chlorine residual 

out in the distribution and the potential for decrease in THM production.   

High Lift Pumps 

Three vertical turbine pumps are used to move the water from the clearwell to the distribution piping.  The 

pumps are operated in duty and standby, with No. 1 and No. 3 located in clearwell 1; and No. 2 located in 

clearwell 4.  Pump No. 2 is not to be run unless in an emergency situation or if all the disinfection 

requirements are met, as per the Disinfection Procedure.   

Distribution  

The distribution system is considered a class 2 distribution and services approximately 1990 services. It is 

compromised of varying sized water pipes, isolation valves, fire hydrants, air relief chambers, and pressure 

reducing valves.  The current system was expanded from 28.2kms of water mains within the town 

boundaries of Alexandria to include a 20.4kms transmission main from Alexandria to Maxville and 10.2kms 

of water mains within the village limits of Maxville.  The addition to the distribution system was placed into 

service in December 2019 after the completion of all construction, disinfection processes, and 

bacteriological testing requirements were met.  No residential services in Maxville were connected during 



 

Page 4 of 14 
 

2019.  The transmission main is equipped with fire hydrants, located at low elevation points for flushing 

purposes, and air relief valves, located in chambers at high elevation points.  Isolation valves were also 

installed at strategic location to isolate in the event of water break or maintenance.  

A booster station was constructed 13kms from the Alexandria.  As water enters the station it is analyzed 

for monochloramine, free ammonia, and free and total chlorine residuals.  Based on the analysis, the 

residuals will be boosted to by on-site liquid sodium hypochlorite and liquid ammonia to ensure adequate 

residuals within the Maxville distribution.  Free and total chlorine are also monitored at outlet after flow 

metering to ensure operations.   

A 3000m3 water tower is located within the Alexandria town limits and a 1500m3 tower is located within the 

village limits of Maxville.  These towers are used for maintaining system pressure, water storage and 

distribution as required.   

Automated Monitoring and Control  

A fully automated SCADA system was installed in the Alexandria Water Treatment Plant in 2011, and in 

the Alexandria-Maxville Booster Station in 2019; a monitoring node was installed in the Maxville Water 

Tower in 2019 for operational purposes. Currently these systems are running independently, and 

operational staff have remote and on-site control capabilities.   This system is capable of monitoring, 

controlling and recording all the plant processes and data, such as flows, chlorine residual and turbidity 

readings.  The system is also fully alarmed with multiple alarm set points, so that if any parameter limit is 

exceeded an alarm will be triggered on the SCADA desktop and through the auto dialer system.  The on-

call operator is then notified by the monitoring centre, which operates 24 hours a day, 365 days a year. 

Emergency Power 

A 175kW diesel powered generator is installed at the Alexandria Water Treatment Plant, which is capable 

of operating the water treatment plant processes and the Township of North Glengarry office building at full 

capacity.  The automatic transfer switch for this unit is located on the first floor within the water treatment 

plant.   

A 20kW natural gas-powered generator was installed at the Alexandria Water Tower in 2018 to ensure 

operations of the distribution analyzers, level monitor and to maintained communications with the water 

treatment plant during power outages. The automatic transfer switch is located within the equipment room 

of the Water Tower. 

An 85kW propane powered generator was commissioned during the construction of the Alexandria-

Maxville Booster station. It ensures operations of analyzers, dosing equipment, flow monitoring and 

pumping abilities between Alexandria and Maxville at all times.  The automatic transfer switch is located 

within the booster station and two 2000L tanks were installed to ensure adequate fuel is on-site at all 

times.      

Additional Equipment. 

All piping, valves, controls and appurtenances along with associated mechanical and electrical equipment 

not mentioned in the description but are utilized to make up the system.   

 

 

 

 



 

Page 5 of 14 
 

Section 4: Flow Summary 

In order to assess the rated capacity of the WTP in terms of meeting existing and planned uses of the system, 

a summary of the treated flow rates of water supplied during this period covered by this report was prepared 

and is presented below. In accordance with License #181-101, the Alexandria Drinking Water System shall 

not be operated to exceed the rated capacity of the treatment system. The permit to take water allows for a 